
2018 Tri-Association Conference 
Technical Program Summary 
August 28 – 31, 2018 Ocean City, Maryland 
Update Date: May 7, 2018, Information Subject to Change

 

Page 1 of 65 

8/29/2018, Room 201, 8:30:00 AM to 9:00:00 AM,  

Presenter: Aditya Ramamurthy, Hazen and Sawyer, aramamurthy@hazenandsawyer.com 

Title: Integrated Information Management - Data Driven Road Map for Enterprise Decision Making 

Abstract: Simple data analytics reveal basic insights; more sophisticated analytics, applied to data that has been pooled into a "data 
lake" with data from external and enterprise sources allows utilities to unearth deeper insights that will help to optimize performance. 
Because of the growing volume, complexity and strategic importance of asset management data, it is no longer desirable or even 
[...]
Technical Program Summary 
August 28 – 31, 2018 Ocean City, Maryland 
Update Date: May 7, 2018, Information Subject to Change

 

Page 20 of 65 

8/29/2018, Room 206, 9:30:00 AM to 10:00:00 AM,  

Presenter: Brandon Gott, GHD, Inc., brandon.gott@ghd.com 

Title: Dust Hazard Analysis and Thermal Dryer Design Safety Considerations 

Abstract: Thermal sludge dryers are being used or considered at many wastewater treatment facilities to achieve biosolids volume 
reduction and generate Class A biosolids.  This presentation will review thermal dryer safety considerations by examining case 
studies of two sludge dryer facilities.  The first case study is a new thermal dryer installation at a municipal wastewater treatment 
plant, while the second case study is for the replacement of an existing thermal sludge dryer at another facility. In both cases, safety 
hazards associated with thermal dryer and combustible dust generation were reviewed.  Recent standards for instance, such as the 
National Fire Protection Association (NFPA) Standard for the Prevention of Fire and Dust Explosions from the Manufacturing, 
Processing, and Handling of Combustible Particulate Solids (NFPA 654), now require that a process hazard analysis (PHA) be 
conducted for processes handling bulk solids that present a fire or explosion hazard. In addition, hazard area classification should be 
an integral part of risk assessment to identify places (or areas) where controls over ignition sources are needed. These and other 
design safety considerations were utilized to determine site specific dryer system safety design features to reduce and/or eliminate 
potential hazards associated with the combustible dust generation equipment. As of 2012, there were more than 60 drying systems 
operating in the U.S. and more than 100 in Europe. As the number of sludge drying installations increase in the municipal market, 
Owner’s and designers need to begin to give greater attention to safety in both the design and operation of these processes at 
municipal facilities. 

8/29/2018, Room 206, 1:00:00 PM to 1:30:00 PM,  

Presenter: Thomas E. Kochaba, HDR, tkochaba@hdrinc.com 

Title: When Does It Make Sense to Put All Your Eggs in One Basket and When Does It Not: A Case Study of Biosolids Process 
Centralization 

Abstract: A growing trend for municipal utilities within large metropolitan areas is to consolidate the biosolids stabilization process of 
multiple Water Resource Recovery Facilities (WRRFs) in a single facility. Examples of centralized biosolids facilities in the United 
States include New York City, San Antonio, Charlotte, Miami-Dade, Philadelphia, Ocean City (NJ), and Virginia Beach. There are 
several advantages to the centralization of biosolids stabilization facilities. Most notably, significant capital cost savings can be 
achieved by economies of scale. Other potential advantages of centralization include reduced footprint and staffing requirements, 
fewer permits, lower energy consumption, and fewer processes to manage. However, centralization can also bring on new 
challenges, such as reliance on a single technology or process, increased truck traffic, and less diversification of end products. In the 
case of facilities operated by a private operator, centralization can also result in an undesirable over-reliance on a single contractor. 
As a result, the decision to centralize requires consideration of the risks and is contingent on site-specific conditions and owner 
preferences. A case study is used to illustrate these points by presenting the results of the City of Baltimore Comprehensive Biosolids 
Plan, which evaluated various biosolids management alternatives, including multiple centralization options. Baltimore is an interesting 
case study for centralization, as its two WWTPs are only 10 miles apart. The presentation will present pros, cons, and costs of the 
biosolids management alternatives considered for Baltimore. Attendees will gain an understanding of how to weigh cost-savings with 
risks and other non-economic factors associated with centralization. 

8/29/2018, Room 206, 1:30:00 PM to 2:00:00 PM,  

Presenter: Stephanie Spalding, HDR, stephanie.spalding@hdrinc.com 

Title: It Takes a Village: Collaboration to import technology to the United States for a cost-effective solids handling solution 

Abstract: HRSD owns and operates the Atlantic Treatment Plant (ATP) in Virginia Beach, Virginia.  Current crop restrictions and 
regulations associated with Class B biosolids restrict land application, resulting in the ATP storing biosolids anywhere from 90 to 225 
days each year.  The plant is approaching capacity for storing biosolids at its current average annual flowrate.  This issue will be 
further exacerbated by the planned decommissioning of the Chesapeake-Elizabeth Treatment Plant (CETP) by the year 2021.  As a 
result, costly additional onsite or offsite storage would be required in the future and created a challenge for HRSD to consider.     The 
importance of finding a cost-effective solution led to the selection of thermal hydrolysis as a technology that would allow it to produce 
a high-quality, Class A biosolids product and to provide for future increases in solids handling capability without increasing digester 
capacity at the plant while also minimizing cake storage requirements, decrease the volume of dewatered cake by improving 
dewaterability, and improve product odor and stackability.   This critical issue was solved through a collaborative process including 
assistance from HDR (Engineer), Crowder Construction Company (CM), and Cambi US, Inc. (Process Treatment Manufacturer).  
While Cambi already has an existing custom-built installation in the US, this project is the first North American installation of Cambi’s 
standard modular B6-4 system, fabricated in the UK.  This newer generation of thermal hydrolysis equipment is substantially different 
from the site-construction system of the current US installation.  This presentation will review the unique aspects and challenges of 
importing the technology chosen for use in the US including: early procurement to maintain the project design schedule, commercial 
aspects of a multi-party assignment of a contract, meeting US equipment fabrication and code requirements, and advanced planning 
and coordination for technical reviews and manufacturing schedule to ensure that the overall project schedule was maintained.  This 
presentation will also include lessons learned from equipment installation of the first , to occur in the Summer 2018. 

 



2018 Tri-Association Conference 
Technical Program Summary 
August 28 – 31, 2018 Ocean City, Maryland 
Update Date: May 7, 2018, Information Subject to Change

 

Page 21 of 65 

8/29/2018, Room 206, 2:00:00 PM to 2:30:00 PM,  

Presenter: Michael Olivier, Whitman, Requardt & Associates, LLP, molivier@wrallp.com 

Title: Dewatering System Improvements at the Sod Run WWTP: Phase 1 Implementation Plan 

Abstract: Harford County is upgrading their biosolids dewatering system at the Sod Run Wastewater Treatment Plant (WWTP).  The 
Sod Run WWTP is a 20 MGD ENR facility with a modified 5 stage Bardenpho activated sludge process followed by denitrification 
filters. The plant utilizes primary solids fermenters to create a carbonaceous BOD feed into activated sludge process, enhancing 
Nitrogen removal.  Waste activated sludge is thickened by gravity belt thickeners to 5% solids and pumped along with the fermented 
primary clarifier solids to anaerobic digestion. Currently the digested solids are temporarily stored 2-5 days and then dewatered by 
belt filter press (BFP). The dewatered biosolids range from 15 to 18% solids. BFP capture is low, around 85 to 89%. The biosolids 
are temporarily stored onsite prior to land application as a class B Bio-solids. The County undertook an extensive evaluation of 
dewatering alternatives and determined to move in the direction of Screw Press technology to replace the existing belt filter presses. 
Three (3) screw press manufacturers brought in pilot test units as part of the evaluation. Pilot test results indicated solids 
concentrations in excess of 25% with capture above 95%. Further evaluation has been completed and design is underway to replace 
the two oldest belt filter press units with a single screw press unit. The design includes an upgrade of the existing chemical storage 
and feed system as well as the replacement of two sludge feed pumps. The overall project also includes building upgrades including 
a new roof and enhanced ventilation system. The preliminary cost estimate is between $4.1 and $5.8M. This presentation includes a 
brief summary of the County’s long term biosolids masterplan that includes future drying facilities and the decisions that led to the 
selection of the screw press technology and the associated chemical feed systems that will be implemented in the design. 

8/29/2018, Room 206, 3:30:00 PM to 4:00:00 PM,  

Presenter: Dian Zhang, Virginia Tech, dianz@vt.edu 

Title: Using Cerium Salt As An Economical Precipitant for Struvite Control and Effective Dewatering of Anaerobic Digestate 

Abstract: Struvite can form hard-crystalline deposits inside centrifuges and pipes during digestate dewatering and conveying, which 
causes operational problems and requires routine off-line maintenance. Following anaerobic digestion, the high concentrations of 
solubilized magnesium, ammonia and phosphate provides favorable conditions for struvite formation. In order to control struvite 
formation, one rational method is to reduce the dissolved phosphate below the level necessary to precipitate struvite out of solution 
prior to digestate dewatering. Traditionally, cationic metal salt such as iron (e.g. ferric chloride) and aluminum (e.g. alum) have been 
added to precipitate phosphate. However, these precipitants have their drawbacks in industrial application, e.g. iron can catalyze 
pellet silo fires and alum created deteriorated dewaterability of sludge. Therefore, cerium salt, namely CePO4, was evaluated in this 
study as a potential precipitant for phosphate removal.  CePO4 is superior to other metal precipitants for its extremely low solubility 
(7.4 × 10-10 g L-1) within the typical range of digestate pH. Our study showed that cerium addition turned out to be more 
economically favorable for its high phosphate capture efficiency. Interestingly, cerium was also found playing similar role as cationic 
polymers by improving digestate dewaterability, leading to extra saving in cationic polymer dose. For this regard, effects of cerium 
addition on both phosphate precipitation and digestate dewaterability were experimentally investigated and mathematically 
interpreted in this study. It was concluded that cerium can be used as a robust precipitant for struvite control with additional benefit on 
dewaterability improvement of digestate. 

8/29/2018, Room 206, 4:00:00 PM to 4:30:00 PM,  

Presenter: John Maley, HDR, JRMaleyEngineering@gmail.com 

Title: When Fastest is not Necessarily Best - Digester Startup Considerations for an Operating ENR Treatment Facility 

Abstract: This presentation will detail key considerations of digester startup and how to address them (including a step by step 
example).  Some of the considerations that will be discussed include safety precautions including purging oxygen from the digester 
headspace, minimum and maximum operating levels, seeding, biogas management, schedule drivers, side stream treatment factors, 
maintenance of plant operations, and transitioning from an existing solids system to digested sludge.  An example case study will 
focus on the startup sequence developed for Howard County’s Little Patuxent WRP Addition No. 8 Biosolids Improvements.  The 
case study will detail the startup plan step by step beginning with the testing and checkout of critical systems and ending with a 
steady state digestion system.  Some of the major intermediate steps include clean water filling and pressurizing for leak testing, 
purging sequence, feed and seeding strategy, sequence timing, sampling regiment, and preventative and corrective measures.  The 
Howard County example is unique in that rather than producing digested sludge “as soon as possible”, the start-up is being 
sequenced based on expected recycle flows.  As an enhanced nutrient facility, the Little Patuxent WRP has both yearly total nitrogen 
(TN) limits and seasonal ammonia limits.  The project team identified the ideal date to begin dewatering digested solids (and return 
higher concentration centrate to the head of the plant) to minimize impacts of the existing treatment process while complying with the 
discharge permit.  The design and construction team worked proactively to provide efficient start-up and construction sequences to 
allow construction to proceed smoothly while maintaining effluent treatment requirements. 

 



2018 Tri-Association Conference 
Technical Program Summary 
August 28 – 31, 2018 Ocean City, Maryland 
Update Date: May 7, 2018, Information Subject to Change

 

Page 22 of 65 

8/29/2018, Room 206, 4:30:00 PM to 5:00:00 PM,  

Presenter: Christopher Moline, HDR, christopher.moline@hdrinc.com 

Title: Optimizing Performance of a Centralized Thermal Hydrolysis and Anaerobic Digestion Process 

Abstract: The Washington Suburban Sanitary Commission (WSSC) is implementing a centralized Bio-Energy Facility, which 
includes a thermal hydrolysis process (THP) and anaerobic digestion (AD) facilities at the Piscataway WWTP. The centralized facility 
will replace the current practice of Class B lime stabilization at all five WSSC WWTPs. Lab scale anaerobic digesters were operated 
to evaluate process performance and filtrate characteristics from blends of biosolids from the largest WWTPs. Performance was 
assessed in terms of multiple parameters including volatile solids reduction, effluent soluble COD, UV absorbance, dewatered cake 
solids, and polymer dose. Results showed lower than expected volatile solids reduction (~45%) and cake solids (22%), as well as 
high polymer dose, high UV absorbance, and high soluble COD. Given the financial benefits of improving the process metrics, further 
testing was warranted. Biosolids from the three largest plants were digested in batch methane potential tests both with and without 
THP, and one plant exhibited exceptionally low VSR (~30-35%). Possible reasons for the low digestibility include high solids retention 
time (>30 days), high aluminum content (~20 mg/kg), and low iron content (~4 mg/kg). Additional testing is underway to evaluate 
THP/AD performance with biosolids from individual plants and to investigate potential remedial actions. Three lab scale digesters are 
currently operating, each with thermally hydrolyzed biosolids from the three largest WWTPs. After reaching steady state, dewatering 
tests will be conducted to evaluate the dewaterability of the biosolids, the polymer dose, filtrate soluble COD, and metals 
concentrations. The plant with the lowest initial VSR will be modified at full scale, first to lower the SRT from >30 to 20 days, and then 
converting to ferric chloride for phosphorus removal in lieu of alum. The pilot digesters will be operated continuously to track the 
changes in performance. Results will provide guidance to other WTTPs that seek to optimize AD and dewatering performance while 
meeting low effluent nutrient limits. 

8/30/2018, Room 201, 8:30:00 AM to 9:00:00 AM,  

Presenter: Dave Lewis, Wachs Water Services, dlewis@wachsws.com 

Title: A New KPI for Valve Operability Optimization 

Abstract: Most water distribution systems are designed so that the average number of valves required for an isolation is three or four 
(the average is actually 3.7). If one or more of these valves can’t be located, can’t be accessed or doesn’t work, isolations have to be 
“backed up” to find more operable valves. “Backing up” includes more valves, more customers, a larger footprint and takes more 
[...]
Abstract: The City of Bowie, Maryland owns and operates a water and sewer utility serving 7,800 residents and 100 commercial 
businesses. The system which was installed in the 1960’s includes approx. 90 miles of water distribution piping. While the 10-inch 
and larger pipes are concrete lined cast iron, most of the piping is six or eight-inch diameter, unlined cast iron pipe which has 
experienced significant corrosion problems.  The most common corrosion problem is what is known as “tuberculation” which is the 
formation of small mounds of iron oxide (tubercles) inside the piping. Tuberculation accumulation over the past 50 years has reduced 
the hydraulic capacity of the pipes, and when high flows are experienced, suspended iron oxides discolor the water. The City 
selected KCI to design a “prototype pipe bursting project” in one of the most affected neighborhoods having very low flows. This 
particular section of six-inch main is approximately 830 feet long and serves 23 homes which are not “back-fed” by other water 
mains. The alignment extends beneath trees, asphalt roadways, paved driveways, sewer and gas easements, and a stream. This 
pipe bursting project replaced the existing 6-inch cast iron pipe with 8-inch diameter PVC pipe.  Transitions were made to HDPE 
replacement pipe where sections traversed the crests of steep hills and the stream valley.  The design effort was streamlined to 
utilize City GIS in lieu of preparing drawings based on topographic surveys.  Key to the design effort was that there were no profiles 
for the existing water main.  KCI dug test pits at the stream crossing to verify the absence of pipe fittings and/or concrete encasement 
which would potentially block the bursting head. The Contractor set up the water bypass, and dug entrance and exit pits at 500 foot 
intervals. A hydraulic bursting unit in the receiving pit threaded heavy rods back through the existing water main and connected to the 
bursting head at the end of the new pipe. The blades on the bursting head cut apart the existing cast iron pipe.  An expander head 
then followed and pushed the pipe fragments out into the surrounding soil. The new 8-inch pipe was pulled behind the expander head 
into the existing soil. The system carried the new pipe past an existing gas main located within 14” of the water main at times, and 
beneath the stream with no environmental impacts. Eight water services were then reinstated after testing and disinfection. Although 
pipe bursting is a common trenchless approach for replacing sewer mains, the success of this project offered proof of concept for 
replacing the City’s aging water distribution system while minimizing disturbance to the daily activities of the residents. Pipe bursting 
limits excavation, thereby reducing cost, shortens the design and construction schedules, and minimizes impacts to the environment 
and property owners.  It may not be appropriate in all locations and must be evaluated versus other methodologies for 
constructability, efficiency and cost effectiveness.  For the City of Bowie it is another tool in the toolbox in managing their aging 
assets. 

 



2018 Tri-Association Conference 
Technical Program Summary 
August 28 – 31, 2018 Ocean City, Maryland 
Update Date: May 7, 2018, Information Subject to Change

 

Page 45 of 65 

8/30/2018, Room 205, 12:00:00 PM to 12:30:00 PM,  

Presenter: Ismail Hanieh, Black & Veatch, haniehif@bv.com 

Title: Emergency Condition Assessment and Evaluation of Existing PCCP Header 

Abstract: The Washington Suburban Sanitary Commission (WSSC) is the 8th largest water and wastewater utility in United States, 
serving approximately 1.8 million residents in Montgomery and Prince George’s County Maryland (suburban Washington D.C.).  The 
Potomac Water Filtration Plant (WFP) is the larger of WSSC’s two water filtration plants and was originally put on-line in 1962 with a 
current capacity of 288 MGD.  The plant raw water supply is provided directly from the Potomac River and the raw water is pumped 
from an on-shore intake to the WFP by two raw water pumping stations.  The Potomac Plant consists of conventional treatment with 
coagulation, tapered energy flocculation, dual media filters, UV filtration, pH adjustment, orthophosphate addition, fluoride addition, 
and chlorine disinfection.  Following treatment in the plant process units, the finished water is stored in four finished water reservoirs 
and then pumped to two separate pressure zones.   TAs part of the original plant construction, the Finished Water Pump Station 
(FWPS) within the Potomac Water Filtration Plant was designed to provide water for the two separate pressure zones.  , Montgomery 
Main and High Pressure ZonWSSC recently completed a study (WSSC to Provide B&V with a copy of the study or more details on 
the business case) to investigate the need for upgrading various aspects of the Pplant, including an evaluation to determine what 
existing equipment and piping should be replaced.  During the evaluation, several external cracks were discovered in on the coating 
of the a 24” and 36” PCCP header pipe piping inside the FWPS.  This A separate study examined possible  operational and failure 
risks of the pipe header. To evaluate the condition of the header, WSSC utilized its existing PCCP inspection and condition 
assessment contracts and mobilized a team (including B&V and PURE) to perform an emergency condition assessment of the 
header piping.  The condition assessment required careful coordination between the Plant staff, the inspection contractor consultant 
and the condition assessment engineers to coordinate activities onsite.  The condition assessment consisted of an external 
electromagnetic inspection and an external visual inspection of the pipe piping, pipe piping supports, and exposed thrust blocks.  
Following the onsite inspections, an engineering analysis was performed to determine the structural integrity of the piping, piping 
supports, e along with an analysis to determine if the existing thrust blocking is sufficient. This presentation will detail the inspection 
effort and subsequent engineering analysis.  It will also include a discussion of the recommended rehabilitation methods. 

8/30/2018, Room 205, 2:00:00 PM to 2:30:00 PM,  

Presenter: PJ Crow, OBG, pj.crow@obg.com 

Title: Practical Aspects of Implementing a PFOA/PFOS Treatment System for a 5-MGD Municipal Water Supply 

Abstract: The City of Martinsburg’s (West Virginia) Big Springs water source is contaminated with perfluoroalkyl substances (PFOA 
& PFOS) at levels exceeding the USEPA’s Lifetime Health Advisory level of 70 ng/L. Consequently, the State Bureau of Public Health 
ordered the City to discontinue use of this water source until treatment is provided for PFOA/PFOS. O’Brien & Gere (OBG) was 
retained to perform pilot testing and concept level designs for alternative approaches that would remove the PFOA/PFOS. Following 
the pilot studies and concept designs, OBG was retained for final design, construction management and start-up services to be 
completed on an expedited schedule. This plan allowed for the City of Martinsburg to resume use of its primary source for public 
water supply via treatment at the modified Big Springs Water Treatment Plant (WTP). Construction was completed on an expedited 
schedule, with separate contracts for the pre-purchase of granular activated carbon (GAC) units, and general construction. The new 
5 MGD PFOA/PFOS treatment system went into interim operation in November, 2017, approximately 9 months after beginning 
design, and is one of the largest installed to date in the United States. Raw Water Big Springs is a karst groundwater source, and 
contamination is attributed to the use of fire-fighting foams at a nearby Air National Guard Base. As is typical for karst groundwater 
sources, Big Springs is classified as “groundwater under the influence of surface water” and requires filtration. The City has an 
existing conventional surface water treatment plant, with coagulation, gravity filtration (dual media filters) and chlorine based 
disinfection. The existing plant is not suitable for PFOA/PFOS treatment. The raw water exhibits high hardness (over 400 mg/L as 
CaCO3), pH of 7.5 and low turbidity (typically 1 NTU or less). Total PFOA and PFOS concentrations are approximately 150 ng/L. 
Pilot Studies Pilot studies included rapid small scale column tests (RSSCTs) to confirm the effectiveness of GAC for the Big Springs 
source water. Bench testing was also performed to evaluate powder activated carbon (PAC) by simulating the addition of PAC to the 
existing flocculators at the Big Springs WTP. PAC was not implemented, and design proceeded utilizing GAC. Treatment The basis 
of design for removal of the PFOA/PFOS includes four pairs of 12-foot diameter GAC contactors piped in series, each with 10 
minutes of empty bed contact time. The GAC contactors treat raw water upstream of the existing conventional treatment methods, 
with potable water used for backwash.   This presentation will describe lessons learned and practical experiences in the expedited 
evaluation, design, construction and start-up of one of the largest drinking water treatment systems for PFOA/PFOS installed to date 
in the United States, including challenges associated with obtaining funding. The presentation will summarize the results of the pre-
design testing, including the comparison of GAC and PAC for PFOA/PFOS removal, and key aspects of the design and procurement, 
including modification of the standard bidding process to consider schedule, and measures to reduce precipitation of CaCO3 in the 
contactors. RSSCT results will also be compared with full-scale operating results. 

 



2018 Tri-Association Conference 
Technical Program Summary 
August 28 – 31, 2018 Ocean City, Maryland 
Update Date: May 7, 2018, Information Subject to Change

 

Page 46 of 65 

8/30/2018, Room 205, 2:30:00 PM to 3:00:00 PM,  

Presenter: Russell Ford, Jacobs/CH2M, russell.ford@ch2m.com 

Title: What Bugs Got to Do With It? - Starting up Biologically Active Filters for DBP Control 

Abstract: Several papers have been given on the study and design of the Poughkeepsie’s Joint Water Board’s 19.3 mgd plant 
upgrade to ozone and BAC. The plant went operational in November 2016. This presentation will discuss some of the key startup 
issues associated with keeping a plant operational while starting up and testing out the new systems (ozone, BAC, CO2 feed system 
for pH control and centrifuges).  In addition,  in order to meet NYSDOH requirements, the plant has taken a significant amount of data 
on the maturation of their biological filtration process. This is one of the first plants in New York state to  utilize BAC for DBP control. 
Over one year's worth of startup data will be presented to discuss how the filters became biological, reduced the DBPs leaving the 
plant by almost 50  to 90% depending on the season. This allowed the water plant to address DBP issues with both retail and 
wholesale customers that have distribution system detention times upwards of 5 to 7 days. Plant optimization included coagulation 
optimization, filter run time operations and ozone optimization. The presentation will also discuss some of the operational challenges 
of utilizing BAC and modifications that should be considered for plants in the future. 

8/30/2018, Room 205, 3:00:00 PM to 3:30:00 PM,  

Presenter: James Christopher, Tetra Tech, james.christopher@tetratech.com 

Title: Investigating Alternative Strategies for Controlling DBPs in a Growing Utility 

Abstract: The growth of communities and expansion of water service areas present unique challenges to drinking water distribution. 
Chief among these challenges are increasing water age and the formation of disinfection byproducts (DBPs). These challenges are 
more pronounced in larger inter-connected systems, where various drinking water supplies may be mixed. Common DBP control 
strategies, such as applying alternative disinfectants and organic matter reduction, have been vetted in previous studies. However, 
site specific factors and less widely applied control strategies must be investigated. A comparative analysis of common control 
strategies with more tailored approaches such as air stripping of trihalomethanes can help answer the question of whether one size 
fits all. Tetra Tech, Inc. is assisting a growing utility address disinfection byproduct (DBP) formation concerns in its distribution 
system. The distribution system is an interconnected system supplied by treated groundwater from three water treatment plants 
(WTPs). The plants employ a groundwater treatment scheme consisting of aeration for hydrogen sulfide removal, hypochlorination for 
disinfection, and fluoridation. The chlorine disinfectant reacts with the natural organic matter in the groundwater supply. As a result, 
the levels of regulated trihalomethanes and haloacetic acids have been approaching the regulatory maximum contaminant levels in 
locations with the highest contact times. To support a growing community, the utility is considering extending the service area for this 
system. A larger service area may increase system detention times, and in turn, DBP formation. Consequently, Tetra Tech conducted 
a study to identify and evaluate alternative strategies for controlling DBPs in the distribution system. Alternative treatment techniques, 
including air striping,  activated carbon adsorption, and ion exchange, were evaluated at the bench-scale based on control 
effectiveness, probable costs, and distribution system water quality. The purpose of the presentation will be to: Provide an overview 
of DBP formation and control strategiesDescribe the existing plant conditions and the bench-scale experiments conducted to 
evaluate DBP control alternativesPresent the results from the bench-scale experimentsDiscuss conclusions and potential impacts on 
distribution system quality 

8/30/2018, Room 205, 4:00:00 PM to 4:30:00 PM,  

Presenter: Mark Notheis, Jacobs/CH2M, mark.notheis@gmail.com 

Title: Utilization of UV Disinfection for a 27 MGD WTF Upgrade to Meet Benchmarking Requirements for Giardia 
Inactivation/Removal 

Abstract: In 2016 the City of Portsmouth embarked on the construction of a $38,500,000 treatment plant upgrade to their Lake Kilby 
WTF.  The improvements consisted of optimizing the removal/inactivation of Giardia and to reduce the production of DBPs via new 
deep bed filters, the addition of UV disinfection, and the modification of the application points for ammonia. In evaluating the need for 
UV disinfection, a disinfection profile was prepared for the existing plant. This analysis was performed by reviewing two years of 
operating data for the plant under various plant flows, and free chlorine concentrations. The results of the analysis indicated the 
existing plant can currently achieve a free chlorine Giardia inactivation of 2.73 log. A 2.5 log removal credit for filtration for a total 
Giardia removal credit of 5.2 log. After the new plant upgrade is complete the Giardia disinfection strategy will be capable of providing 
a minimum of 6.0 log removal under critical high flow and low temperature conditions which exceeds the current 5.2 log Giardia 
removal under the existing process flow conditions.  In addition to the new disinfection approach being more robust, it will also reduce 
the free chlorine contact time thus minimizing the formation of DBPs. Under the new disinfection strategy, a total of 4 UV reactors will 
be constructed to meet the plant demands.  Due to space limitations and construction cost, it was determined the existing granular 
media filter space would be reapportioned to provide a new UV process area after the construction of the new deep bed filters.  The 
construction is scheduled to be completed in October 2019.  If this paper is selected for presentation the authors will discuss the 
disinfection benchmarking process, the design criteria for the new UV reactors, and provide a summary of the current construction 
and start-up activities. 

 



2018 Tri-Association Conference 
Technical Program Summary 
August 28 – 31, 2018 Ocean City, Maryland 
Update Date: May 7, 2018, Information Subject to Change

 

Page 47 of 65 

8/30/2018, Room 205, 4:30:00 PM to 5:00:00 PM,  

Presenter: Terence Bradley, City of Bowie, tbradley@cityofbowie.org 

Title: “Chlorine Gas… a Safe and Efficient Choice?” 

Abstract: Many public water treatment facilities across the country have switched over from the use of chlorine gas to sodium 
hypochlorite. For many water and wastewater utilities, the switchover is considered the safest option, as it eliminates the need to 
develop comprehensive Risk Management (RM) and Process Safety Management plans (PSM).  The Occupational Safety and 
Health Administration (OSHA) has listed chlorine as a hazardous chemical. The use and storage of chlorine gas that meets or 
exceeds a threshold quantity of 1,500 lbs. requires the development and implementation of a PSM plan.  In addition, the 
Environmental Protection Administration (EPA) also requires the implementation of a site specific RMP for utilities and industries that 
utilize and store chlorine gas in treatment processes. Also, there are additional safety related procedures that must be adhered to 
with the use of chlorine gas. For example, the staff of the water treatment plant must be trained to safely handle chlorine and must be 
prepared to respond to potential chlorine gas releases.  In addition, plant personnel who work with chlorine must be included in 
respiratory protection programs and be trained in the use of self-contained breathing apparatus. A water utility decision to convert 
from chlorine gas to sodium hypochlorite (bleach) at a water filtration plant involves the thorough examination of the pros and cons of 
each disinfection product.  From a budget point of view, the costs per gallon for hypochlorite compared to chlorine gas per pound can 
be three times the amount to achieve the same disinfection result.   In addition, sodium hypochlorite can fluctuate in concentrations 
from as low as 10% to 12% available chlorine.  The amount of sodium hypochlorite required for the disinfection process is 
significantly more compared with the use of chlorine gas. The infrastructure requirements for the switchover from chlorine to 
hypochlorite often involves the need to construct an additional building to the water plant to store the sodium hypochlorite and the 
metering pump equipment.  On the safety perspective, many utilities make the change to hypochlorite based strictly on the safety 
aspects of the handling and storing of chlorine gas.  It is important to take a comprehensive approach and examine all options in 
order to determine the most efficient, cost-effective and safest option for the disinfection process My presentation to the attendees 
will approach an example of how an aging chlorine gas feed system can be redesigned safely and efficiently. The City of Bowie 
Water Plant has maintained a chlorine gas pressure feed system since the start-up of the plant in 1961. After a careful review of the 
modifications and construction necessary to convert to sodium hypochlorite, the decision was made to implement safety 
enhancements to the existing chlorine gas system.  By reducing the chlorine gas storage, installing direct mount vacuum gas 
regulators and instituting safe work practices, the modifications have proven successful.   Our goal of insuring the safety of the 
surrounding community and safety for our plant personnel has been accomplished. 

8/30/2018, Room 205, 5:00:00 PM to 5:30:00 PM,  

Presenter: Christina Alito, HDR, christina.alito@hdrinc.com 

Title: Optimizing Ozone Application for Enhanced Taste and Odor Removal and Reduced Disinfection Byproduct Production 